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DIMENSIONS ARE IN INCHES
TOLERANCES:
DEC  X.X           0.1
DEC  X.XX         0.03
DEC  X.XXX       0.010
FRACTIONS       0.050
ANGLES             1

CM0X

90100001 HANDLE DETAIL

ITEM 
NO DESCRIPTION PART NO

QTY REQ'D 
FOR P/N U/M

CM04 CM08
1 HANDLE, NYLON, BLACK, 4HP 90100001 2 - EACH
2 ID PANEL, ALUMINUM, 4HP 96900001 2 - EACH
3 HANDLE, NYLON, BLACK, 8HP 90100003 - 2 EACH
4 ID PANEL, ALUMINUM, 8HP 96900003 - 2 EACH
5 L-BRACKET, NYLON, BLACK 94300001 2 2 EACH
6 RETAINER SLEEVE, BLACK, NYLON, SMALL 94300002 2 2 EACH
7 CAPTIVE SCREW, M2.5-0.45X11mm 95000002B 2 2 EACH
8 HEX NUT, M2.5-0.45 95000006 4 6 EACH
9 SCREW, PAN HEAD, M2.5-0.45X10mm 88000106 2 2 EACH
10 SCREW, CHEESE HEAD, M2.5-0.45X16mm 95000005 2 4 EACH
11 WASHER, SPLIT LOCK, #3 W3-1# 2 4 EACH

12C2 ASSEMBLY INSTRUCTION SHEET IN349 1 1 EACH

CM04 & CM08 PARTS LIST

M2.5 HEX NUT
PLACEMENT
OPENINGS
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EXPLODED VIEW
6U OR 9U PLUG-IN CARD ASSEMBLY

SECTION A-A
SCALE 4 : 1

 0.290 

 0.150 

 0.178 


